
Illustrated Parts List

03002

532 43 49-25 Rev. 2

289580
(LGTH2454)



29

SERVICE NOTES



30

TRACTOR - MODEL NO. (289580), PRODUCT NO. LGTH2454
DECALS   

NOTE:  All component dimensions given in U.S. inches
      1 inch = 25.4 mm

KEY PART  
NO. NO. DESCRIPTION

6

2

1

311

4
10

5
9

8

7

wheel_art_1-tex

WHEELS AND TIRES

KEY PART  
NO. NO. DESCRIPTION

KEY PART  
NO. NO. DESCRIPTION

1 532 05 91-92 Cap, Valve, Tire
2 532 06 51-39 Stem, Valve
3 532 14 45-09 Rim Assembly, Front
4 532 00 81-34 Tube, Front (Ser vice Item Only)
5 532 10 62-30 Tire, Front
6 532 12 49-57 Fitting, Grease (Front Wheel Only)
7 532 12 49-59 Bearing, Flange (Front Wheel 

Only)
8 532 17 50-39 Cap, Axle
9 532 18 47-08 Tire, Rear
10 532 00 71-54  Tube, Rear (Service Item Only)
11  532 40 17-82 Rim Assembly, Rear
- -  532 14 43-34 Sealant, Tire (10 oz. Tube)

1 532 41 16-58 Decal, Fender Warning
3 532 17 05-63 Decal, Warning
4 532 42 38-29 Decal, Hood Cust Resp
5 532 17 84-55 Decal, Mower Caution Tension
8 532 19 87-85 Decal, Mower Sch.
9 532 14 50-05 Decal, Battery Dnge/Poi
14 532 43 49-44 Decal, Panel Side

16 532 42 91-96 Decal, Hood Logo
17 532 42 49-29 Decal, Replacement
- - 532 16 69-60 Decal, Bypass
- - 532 40 17-71 Pad, Footrest, LH
- - 532 40 17-70 Pad, Footrest, RH
 - - 532 43 49-25 Manual, Owner's (English)
 - - 532 43 49-26 Manual, Owner's (French)

1716 16

14 1

14

9 8

35

4



31

N
O

TE
S

M
FUSE

STARTER
SOLENOIDBATTERY

ELECTRIC CLUTCH

CLUTCH/BRAKE
(PEDAL UP)

REVERSE SWITCH
(NOT IN REVERSE)

SEAT SWITCH
(NOT OCCUPIED)

SHORTING
CONNECTOR

CHASSIS
HARNESS

IGNITION
UNIT

HOUR
METER

REGULATOR

CHASSIS HARNESS
CONNECTOR

(MATING SIDE)

DASH HARNESS
CONNECTOR

(MATING SIDE)

LIGHT
SWITCH

HEADLIGHTS

STATOR

FUEL
LINE

FUEL SHUT-OFF
SOLENOID

(IF EQUIPPED)

JUNCTION
CONNECTOR

PTO SWITCH
(DISENGAGED)

S
MB

G
L

2

3

1

6

A2
A1

M

63

52

41

6

5

4

3

2

1

SPARK
PLUGS GAP

(2 PLUGS ON
TWIN CYL. ENGINES)

28 VOLTS AC @ 3600 RPM (REGULATOR DISCONNECTED)

CHARGING SYSTEM OUTPUT
9 - 1 6 AMP DC @ 3600 RPM

(OPTIONAL)

NON-REMOVABLE
CONNECTIONS

REMOVABLE
CONNECTIONS

WIRING INSULATED CLIPS
NOTE: IF WIRING INSULATED
CLIPS WERE REMOVED FOR
SERVICING OF UNIT, THEY
SHOULD BE RE-INSTALLED TO
PROPERLY SECURE YOUR
WIRING.

SCH12

IGNITION SWITCH
CIRCUITPOSITION

OFF
B+A1RUN/OVERRIDE

B + S + A1START

M+G+A1

B+A1RUN

“MAKE”

L+A2

POWER OUTLET
(OPTIONAL)

12V

A

AMMETER
(OPTIONAL)

B
LA

C
K

B
LA

C
K

/W
H

IT
E

O
R

A
N

G
E

RED

BROWN

BLUE

BLUE

BLACK

BLACK

BLACKBLACK

BLACK

BLACK

BLACK

BLACK

BLACK

BLACK

B
LA

C
K

RED

RED
RED

RED

WHITE

WHITEWHITE

GRAY

GRAY

BLACK

BLACK

B
A

G

H

D

FC

E

PTO SWITCH

B

A

H

D

C

E

BLUE BLACK

TRACTOR - MODEL NO. (289580), PRODUCT NO. LGTH2454
SCHEMATIC    



32

TRACTOR - MODEL NO. (289580), PRODUCT NO. LGTH2454
ELECTRICAL    

8

1

99
100

91

2
27

90

28 55

26

43

41

24

27

25

30
33

22

79 21

40

71

34

With Service Minder Option

4646

With 12V Outlet Option

59

103

16

42

T07S

94

92

29

93



33

TRACTOR - MODEL NO. (289580), PRODUCT NO. LGTH2454
ELECTRICAL    

KEY PART
NO. NO.    DESCRIPTION
1 532 16 34-65 Battery  
2 874 76 04-12 Bolt Hex Hd 1/4-20 unc x 3/4
8 532 18 64-91 Battery Box
16 532 17 61-38 Switch Interlock
21 532 18 37-59 Harness Socket Light 
22 532 00 41-52 Bulb, Light # 1156
24 532 40 02-53 Cable Battery 
25 532 41 28-95 Cable Starter
26 532 17 51-58 Fuse 
27 873 51 04-00 Nut Keps Hex 1/4-20 unc
28 532 14 54-91 Cable Ground 21" Blk 6 Ga.
29 532 40 15-45 Switch Seat
30 532 19 33-50 Switch Ign 
33 532 41 19-35 Key/Chain
34 532 11 07-12 Switch Light/Reset
40 532 40 11-04 Harness Ign. Dash  
41 817 72 04-08 Screw Thd Cut 1/4-20 x 1/2
42 532 13 15-63 Cover Terminal Red
43 532 19 25-07 Solenoid
46 532 40 17-63 Gauge Hourmeter 
50 532 17 46-51 Switch PTO
55 817 06 05-12 Screw Thdrol 5/16-18 x 3/4
59 532 40 03-03 Outlet 12-Volt
71 532 19 42-76 Harness Ign
79 532 17 52-42 Socket Asm Bulb Twistlock
90 532 40 07-24 Cover Terminal Battery
91 532 19 02-70 Strap Battery
92 532 19 66-15 Harness Pigtail Console ROS
93 532 19 25-40 Screw Plastite 10-14 x 2.0
94 532 19 18-34 Module Reverse ROS
99 817 67 04-12 Screw Hexwsh Thdrol 1/4-20 x 3/4
100 819 09 14-16 Washer 9/32 x 7/8 x 16 Ga.
103 532 40 79-62 Harness Pigtail 12V Outlet

NOTE:  All component dimensions given in U.S. inches
 1 inch = 25.4 mm



34

TRACTOR - MODEL NO. (289580), PRODUCT NO. LGTH2454
CHASSIS    

182

68

68

176

176

176

175

228

165

228

183

194

236

150

180

68

68

213
213

218

34
130

130

177

189

189

152

52

217

235
37

194

194

36

36

199

162

196

221

162

58

189

189

14

214

130

130

202

203

204
210

208

18

15

25

298 238

3

207

211
209

212

5

176

205

206

181

234

234

137

137

chassis-tex_TEX GT HUSQ_69

289

161



35

TRACTOR - MODEL NO. (289580), PRODUCT NO. LGTH2454
CHASSIS    

KEY PART  
NO. NO. DESCRIPTION

3 532 40 50-12 Logo 
5 532 40 87-01 Dash
14 532 41 10-46 Hood
15 532 19 89-07 Lens LH
18 532 40 86-07 Grille
25 532 19 89-06 Lens RH
34 532 19 61-25 Plate Engine
36 817 06 05-12 Screw 5/16-18 x 3/4
37 532 40 18-25 Fender
52 873 68-05-00 Nut Crown Lock 5/16-18
58 532 19 43-14 Bracket Fender
68 817 49 05-08 Screw 5/16-18 x 1/2
130 532 41 63-58 Screw #10 x 0.750 BOS Thread
137 532 40 75-90 Bumper Dash
150 532 19 85-12 Duct Heat Hood
152 532 19 95-35 Shield Browning/Debris
161 532 40 18-26 Console Fuel Window
162 532 14 24-32 Screw Hex Wsh Hi-Lo 1/4 x 1/2
165 532 19 68-26 Bracket Support Tank
175 532 19 63-04 Crossmember
176 532 40 07-76 Screw 10-24 x 5/8 Wshd Qdrx
177 532 19 52-27 Bushing Steering
180 532 19 54-77 Chassis
181 532 40 30-25 Bushing MMT Fender
182 532 40 68-59 Dash Lower
183 874 52 05-20  Bolt 5/16-18 x 1-1/4
189 817 00 05-12 Screw 5/16-18 x 3/4
194 873 90 05-00 Nut Lock 5/16-18
196 532 40 02-99 Console Asm. Deck Lift

NOTE:  All component dimensions given in U.S. inches
      1 inch = 25.4 mm

KEY PART  
NO. NO. DESCRIPTION

199 532 19 82-59 Plate Deck Lift
202 532 40 30-48 Vent Side Hood RH
203 532 40 30-76 Vent Side Hood LH
204 532 41 66-13 Vent Asm Hood Top
205 532 40 17-09 Skirt Hood Side RH
206 532 40 17-11 Skirt Hood Side LH
207 532 19 71-98 Bezel RH
208 532 19 71-99 Bezel LH
209 532 19 91-30 Insert Hex Top RH
210 532 19 91-31 Insert Hex Top LH
211 532 19 91-32 Insert Hex Bottom RH
212 532 19 91-33 Insert Hex Bottom LH
213 874 76 05-12 Bolt Hex Hd 5/16-18 unc x 3/4
214 532 19 91-45 Clip Retainer
217 532 40 91-67 Rod Pivot
218 532 19 63-95 Hood Stop X Piece
221 532 19 89-09 Reflector LH
228 532 19 51-61 Stud Fastener
234 532 40 47-42 Bumper Hood
235 532 40 61-29 Spacer Fender
236 873 93 05-00 Nut Center Lock 5/16-18 unc
238 532 40 86-06 Trim
289 532 40 35-71 Plug Cruise/Phone
298 532 11 04-52 Nut Push



36

TRACTOR - MODEL NO. (289580), PRODUCT NO. LGTH2454
DRIVE    

56

216143

125

226

125

125

80
125

51

231

170

175 

279
176

178

174

22

23

166

232153

233

drive-tex_K46_fender_14

64

161

184

42

221

225
125

211

166

17
159

15

35 

167

160

188

29

186

189
49

187

50

51

52

51

190

185

159

197 196

70

74

220

74

2

2

73

73

33

2051

116

33

230

230 183
183

205

1167

9

7
9

99

185

162

162



37

TRACTOR - MODEL NO. (289580), PRODUCT NO. LGTH2454
DRIVE    

KEY PART
NO. NO. DESCRIPTION

KEY PART
NO. NO. DESCRIPTION

NOTE:  All component dimensions given in U.S. inches
 1 inch = 25.4 mm

1 - - -  - - - -  - - Transaxle, TUFFTORQ K46 AW
2 532 18 62-11 Key
7 532 19 98-44 Hub Asm. Wheel Rear 22" TX GT .06
9 532 14 00-80 Bolt Hub Wheel Rear
15 819 13 13-16 Washer 13/32 x 13/16 x 16 Ga.
17 532 41 36-78 Spring Brake
22 532 19 73-29 Rod Shift
23 532 14 08-45 Knob
29 532 40 38-06 Rod, Brake
33 812 00 00-01 Ring E 
35 532 19 95-91 Rod Brake Park
42 532 12 48-72 Cover Foot Pedal
49 872 11 06-14 Bolt
50 532 19 43-27 Pulley Idler Flat
51 873 90 06-00 Lock Nut 3/8-16
52 532 19 43-26 Idler V-Groove 910" Offset
56 532 13 09-69 V-Belt Drive
64 532 19 62-00 Shaft Asm. Pedal Brake Control
70 532 40 02-98 Console Asm.
73 874 49 05-60 Bolt Hex Flghd 5/16-18 x 3.75
74 532 14 24-32 Screw 1/4 x 1/2
80 532 41 00-24 Strap Torque
99 532 41 57-43 Rod Bypass
116 873 90 05-00 Nut Lock Hex Flange 5/16-18
125 817 00 05-12 Screw 5/16-18 x 3/4
143 817 49 05-08 Screw 5/16-18 x 1/2
153 532 12 47-88 Retainer Spring
159 876 02 04-12 Pin Cotter 1/8 x 3/4
160 532 16 94-84 Retainer Clip
161 532 10 57-09 Spring Return Clutch
162 532 19 57-85 Spacer Transaxle 18 and 22
166 532 42 91-64 Nut Push
167 532 40 52-57 Latch Brake Parking
170 532 41 34-30 Keeper Belt Centerspan

174 532 19 72-89 Nut Push
175 532 40 62-08 Shaft Asm Shift
176 532 19 62-14 Arm Clevis Rod Shift
178 532 19 74-56 Spring Shift
183 532 40 04-24 Spacer Split
184 532 40 31-18 Handle Parking Brake
185 872 11 06-22 Bolt Rdhd Sqnk 3/8-16 x 2-3/4 Gr. 5
186 532 19 43-21 Spacer Retainer
187 819 13 32-10 Washer
188 532 19 43-23 Link Clutch Ground Drive
189 532 19 43-17 Bellcrank Ground Drive
190 532 19 43-18 Keeper Bellcrank Ground Drive
196 817 00 06-16 Screw 3/8-16 x 1
197 532 19 97-69 Link Clutch Anti-Rotation
205 532 12 17-48 Washer
211 532 19 62-12 Bushing Brake Shaft
216 532 19 61-31 Bracket Pulley Idler
220 532 19 89-08 Reflector RH
221 532 40 31-87 Retainer Spring Clip Handle
225 532 40 33-19 Keeper Belt Trans.
226 532 40 08-31 Bracket Mount Torque
230 532 18 89-67 Washer Hardened
231 532 40 72-87 Idler V-Groove 1.688" Offset
232 874 78 07-16 Bolt 7/16-14 x 1 Gr. 5
233 532 40 52-96 Washer Serrated
279 532 40 62-07 Link Shift



38

TRACTOR - MODEL NO. (289580), PRODUCT NO. LGTH2454
ENGINE   

1

92

12

11

41
42

85

929

SPARK ARRESTER KIT

92

45

90

37

28

37

21

20

22

62

70

71

86

69

87

2

engine-tex_Kawa-2cyl_7

18

15
91

14



39

KEY PART  
NO. NO. DESCRIPTION
1 - - - - - - Engine Kawa Model No. FR691V-AS06
2 532 14 97-23 Muffler
9 532 19 43-20 Keeper Belt Engine
11 532 17 93-35 Clutch Electric
12 532 19 43-43 Pulley Engine
14 532 14 84-56  Tube Drain Oil Easy
15 532 19 34-99 Tank Fuel 4.0
18 532 43 02-17 Cap Asm
20 532 17 83-85 Control Throttle
21 532 41 63-58 Screw #10 x 0.750 BOS Thread
22 532 19 15-96 Control Choke
28 532 40 11-35 Fuel Line
29 532 13 71-80 Spark Arrester Kit
37 532 12 34-87 Clamp Hose
41  532 12 61-97 Washer 1-1/2 OD x 15/32 ID x .250
42 810 04 07-00 Washer Lock 7/16
45 873 51 04-00 Nut Keps Hex 1/4-20 unc
62 532 43 40-17 Shield Heat Muffler
69 532 17 81-51 Gasket
70 532 42 47-65 Tube Exhaust LH
71 532 42 47-66 Tube Exhaust RH
85 532 17 99-53 Bolt Hex 7/16-20 x 3.75 Gr. 5
86 532 18 43-62 Nut Hex Flange Toplock M8-1.25
87 532 19 82-39 Bolt 5/16-18 unc x 1 w/Sems
90 817 00 06-16 Screw 3/8-16 x 1
91 532 18 74-95 Bushing
92 817 12 06-16 Screw 3/8-16 x 1

TRACTOR - MODEL NO. (289580), PRODUCT NO. LGTH2454
ENGINE   

NOTE: All component dimensions given in U.S. inches   
1 inch = 25.4 mm

For engine service and replacement parts, call the toll free 
number for your engine manufacturer listed below:
Kawasaki 1-949-460-5688



40

TRACTOR - MODEL NO. (289580), PRODUCT NO. LGTH2454
STEERING ASSEMBLY    

KEY PART
NO. NO. DESCRIPTION

1 532 42 34-69 Wheel, Steering
2 532 19 59-68 Axle Asm., Front 
4 532 40 30-89 Spindle Asm., LH
5 532 40 30-90 Spindle Asm., RH
6 532 12 49-31 Bearing, Race Thrust Harden
7 532 12 17-48 Washer  25/32 x 1-5/8 x 16 Ga.
8 812 00 00-29 Ring, Klip #T5304-75
9 532 12 12-32 Cap, Spindle
13 532 12 17-49 Washer  25/32 x 1-1/4 x 16 Ga.
14 810 04 06-00 Washer, Lock Hvy Hlcl Spr 3/8
15 873 54 06-00 Nut, Crown Lock 3/8-24 unf
16 532 40 82-19 Shaft Steering
19 532 19 47-29 Plate Steering
21 532 18 67-37 Adapter, Wheel Steering
22 532 42 05-37 Strg. Supt. Lower
26 532 41 59-87 Insert, Wheel Steering
28 817 00 06-12 Screw 3/8-16 x 3/4
35 532 19 47-32 Gear, Sector Plate
45 819 18 38-12 Washer 9/16 x 2-3/8 x 12 Ga.

NOTE:  All component dimensions given in U.S. inches
1 inch = 25.4 mm

KEY PART
NO. NO. DESCRIPTION

51 873 94 08-00 Nut Hex Jam Toplock 1/2-20 unf
53 532 18 89-67 Washer Hardened .793 x 1.637 x .060
57 532 19 72-46 Bracket Upstop
58 532 19 47-47 Bolt Shoulder Sector Pivot CFM
59 532 19 47-48 Washer Thrust Sector Steering
60 873 97 10-00 Nut Flange Lock 5/8-11
61 532 19 47-40 Draglink, LH
62 532 19 47-41 Draglink, RH
63 817 00 05-12 Screw 5/16-18 x 3/4
64 532 19 98-49 Retainer Clip Spring Steering
66 871 02 07-48 Bolt Hex Fghd 7/16-14 x 3 Serr
67 532 19 47-37 Bushing PM Front Axle
68 873 90 07-00 Nut Lock Flange 7/16-14 Gr. 5
69 532 19 91-62 Washer 1.5 x .505 x .118
70 532 19 61-97 Bracket Deck Susp. Front



41

TRACTOR - MODEL NO. (289580), PRODUCT NO. LGTH2454
SEAT ASSEMBLY   

1 532 42 40-68 Seat
2 532 18 01-66 Bracket Pivot Fender
3 532 14 06-75 Strap, Asm Fender
6 873 80 06-00 Nut, Lock w/Ins. 3/8-16 unc
7 532 12 41-81 Spring, Seat Cprsn
8 532 17 18-77 Bolt 5/16-18 unc x 3/4 w/Sems
10 532 19 69-77 Pan, Seat
21 532 17 18-52 Bolt, Shoulder 5/16-18

37 873 80 05-00 Nut, Lock 5/16-18 unc
40 532 19 76-61 Handle Slide Seat
41 532 19 82-00 Spring Latch Seat
43 874 76 06-12 Bolt 3/8-16 x 3/4
44 819 13 38-12 Washer 13/32 x 2-3/8 x 12 Ga.

KEY PART
NO. NO. DESCRIPTION

KEY PART
NO. NO. DESCRIPTION

NOTE:  All component dimensions given in U.S. inches
       1 inch = 25.4 mm

2

6

1

40

10

37

37

21

21

3

41

7

8

7

8

seat-tex_6.5SL_3

44

43

8

8

6



42

TRACTOR - MODEL NO. (289580), PRODUCT NO. LGTH2454
MOWER DECK   



43

TRACTOR - MODEL NO. (289580), PRODUCT NO. LGTH2454
MOWER DECK   

KEY PART  
NO. NO. DESCRIPTION

KEY PART  
NO. NO. DESCRIPTION

NOTE:  All component dimensions given in U.S. inches
1 inch = 25.4 mm

1 532 40 31-25 Deck Weldment Mower  
6 532 19 60-66 Cover Mandrel LH
7 532 19 71-81 Cover Mandrel RH
8 532 19 30-03 Bolt 7/16 Asm. Blade
11 532 18 72-56 Blade Bagging
- - 532 18 72-55 Blade Mulching
12 532 40 48-51 Rod Anti-Sway
13 532 18 72-91 Shaft Asm. w/Lower Bearing
14 532 18 72-81 Housing, Mandrel
16 819 13 13-12 Washer 3/8
15 532 11 04-85 Bearing, Ball, Mandrel
18 872 14 05-05 Bolt Carriage 5/16-18 x 5/8
19 532 19 42-08 Pin Cotter 5/16 Bowtie
21 873 68 05-00 Nut, Crownlock  5/16-18 unc
24 532 10 53-04 Cap Sleeve
25 532 17 81-02 Spring, Torsion
26 532 11 04-52 Nut, Push
27 532 18 89-38 Deflector Shield
29 532 13 14-91 Rod, Hinge
30 532 17 39-84 Screw, Thdroll Washer Head
31 532 18 76-90 Washer, Spacer Mower Vented
32 532 15 35-35 Pulley, Mandrel
33 532 40 02-34 Nut, Flg. Top Lock 
34 873 68 06-00 Nut Crownlock 3/8-16 unc
39 532 19 73-80 Pulley, Idler, 4.50
43 532 19 60-65 Arm, Idler 
46 532 13 77-29 Screw, Thdroll. 1/4-20 x 5/8
47 532 19 61-03 Belt Deck Drive
49 873 90 06-00 Nut, Lock  Flg. 3/8-16 unc
50 872 11 06-16 Bolt Rdhd Sqnk 3/8-16 unc x 2
52 532 19 73-79 Pulley Idler 

58 532 18 73-42 Baffle Right
59 532 18 73-44 Baffle Left
60 532 18 76-07 Baffle Center
97 532 17 85-15 Washer Hardened
98 532 19 61-05 Spring Drive
113 872 11 05-08 Bolt Rdhd Sqnk 5/16-18 x 3/4
114 532 18 75-56 Rod Tension Relief 
116 532 19 34-06 Bolt, Shoulder
117 532 17 48-73 Gauge Wheel
120 819 13 20-12 Washer 13/32 x 1-1/4 x 12 Ga.
122 532 18 75-57 Bushing Tension Relief
185 873 90 07-00 Nut Lock Flange 7/16-14 Gr. 5
187 532 19 51-61 Stud Fastener w/"D" Anti-Rotation
188 873 90 05-00 Nut Lock Hex Flange
189 532 19 51-85 Arm Susp. Mower Rear
190 532 19 65-39 Bolt Shoulder
192 532 19 84-68 Keeper Belt Idler
194 872 14 07-16 Bolt Carr Sqnk 7/16-24 x 2
196 872 14 06-20 Bolt Rdhd 3/8-16 x 2-1/2 Gr. 5
241 532 15 29-27 Screw #10-32.5 3/8 Flange
242 532 41 55-98 Port Washout
- - 532 18 72-92 Mandrel Asm. Service Mandrel 

Assembly (Includes housing, 
shaft assembly, and bearing only 
- pulley/nut/washer and blade bolt/
washers not included)

- - 532 43 29-07 Replacement Mower, Complete



44

TRACTOR - MODEL NO. (289580), PRODUCT NO. LGTH2454
MOWER LIFT   

7

3

87

10 88

2

89

90

87

98

97

97

lift-tex_23

91

89
87

89
87

91

2 532 42 20-27 Shaft Asm., Lift 
3 532 19 52-30 Lever Asm., Lift RH
7 532 41 15-55 Grip, Lever
10 532 19 63-14 Spring Torsion
87 532 19 42-09 Pin Cotter 7/16 Bow Tie Lock
88 532 19 53-04 Spring Lift Assist
89 819 19 19-12 Washer Clear Zinc

KEY PART  
NO. NO. DESCRIPTION

NOTE:  All component dimensions given in U.S. inches
            1 inch = 25.4 mm

KEY PART  
NO. NO. DESCRIPTION

90 532 19 42-08 Pin Cotter 5/16 Bow Tie Lock
91 532 40 34-07 Link Lift Susp Mower Rear
97 817 00 06-12 Screw 3/8-16 x 3/4
98 532 19 52-64 Link Lift Susp. Front Mower



45

PISTON/CRANKSHAFT

VALVE/CAMSHAFT LUBRICATION-EQUIPMENT

CYLINDER/CRANKCASE

 TRACTOR - - MODEL NUMBER (289580)
KAWASAKI ENGINE - MODEL NUMBER FR691V, TYPE NUMBER AS06



46

COOLING-EQUIPMENT

ELECTRIC-EQUIPMENT

CONTROL-EQUIPMENT

CARBURETOR

 TRACTOR - - MODEL NUMBER (289580)
KAWASAKI ENGINE - MODEL NUMBER FR691V, TYPE NUMBER AS06



47

AIR-FILTER/MUFFLER

FUEL-TANK/FUEL-VALVE

STARTER

LABEL

 TRACTOR - - MODEL NUMBER (289580)
KAWASAKI ENGINE - MODEL NUMBER FR691V, TYPE NUMBER AS06



48

CYLINDER/CRANKCASE
11004 11004-7026 Gasket-Head
11008 11008-7039 Head-Comp-Cylinder,#1
11008a 11008-7040 Head-Comp-Cylinder,#2
11022 11022-7019 Case-Rocker,#1
11022a 11022-7020 Case-Rocker,#2
11061 11061-7083 Gasket,Case-Rocker
11061a 11061-7094 Gasket,Breather
13272 13272-7004 Plate,Breather
14091 14091-7064 Cover,Breather
16126 16126-7020 Valve,Breather
32154 32154-7019 Pipe
32155 32155-7003 Pipe,Breather
49015 49015-7106 Cover-Crankcase
49120 49120-7142 Crankcase-Comp
59071 59071-2079 Joint
92043 92043-1263 Pin
92049 92049-7001 Seal-Oil,Rvc2 6x11x10.2
92049a 92049-7005 Seal-Oil,So 8x14x5 Hs
92049b 92049-7010 Seal-Oil,Sd 35x48x8 R Hs
92049c 92049-7028 Seal-Oil,38x62x8mtclv
92066 92066-7023 Plug
92066a 92066-7026 Plug
92104 92104-7001 Gasket-Liquid,Tb1217h
92153 92153-7043 Bolt,6x12
92153a 92153-7054 Bolt,8x50
130 130aa0625 Bolt-Flanged,6x25
130a 130ca1050 Bolt-Flanged,10x50
130b 130ca1065 Bolt-Flanged,10x65
172 172ba0818 Bolt-Stud,8x18
214 214aa0408 Screw-Pan+-,4x8
670 670b2011 O Ring,11mm

PISTON/CRANKSHAFT
13001 13001-7027 Piston-Engine
13002 13002-7006 Pin-Piston
13008 13008-7005 Ring-Set-Piston
13025 13025-7009 Ring-Set-Piston L,0.5
13029 13029-7010 Piston-Engine L,0.5
13031 13031-7083 Crankshaft-Comp
13251 13251-7025 Rod-Assy-Connecting
92033 92033-7018 Ring-Snap
92151 92151-7017 Bolt,6x35

AIR-FILTER/MUFFLER
11011 11011-7065 Case-Air Filter
11013 11013-7049 Element-Air Filter
11060 11060-7016 Gasket,Muffler
11061 11061-7086 Gasket,Carburetor/Pipe-

Intake
16060 16060-7035 Pipe-Intake
42036 42036-7017 Sleeve,Breather
92009 92009-2303 Screw
92015 92015-1367 Nut
92171 92171-7007 Clamp
92173 92173-7003 Clamp
92173a 92173-7007 Clamp
92192 92192-7146 Tube,12.6x18.6x118
92192a 92192-7165 Tube
92210 92210-7027 Nut,M8
461 461da0800 Washer-Spring,8mm

LUBRICATION-EQUIPMENT
13272 13272-7011 Plate,Rotor
14075 14075-7013 Cap-Assy,Oil Gauge
16154 16154-7010 Rotor-Pump,Outer
16154a 16154-7011 Rotor-Pump,Inner
49065 49065-7006 Filter-Oil
49065a 49065-7007 Filter-Oil
49116 49116-7001 Valve-Assy
59071 59071-7008 Joint
59231 59231-7016 Filler
92055 92055-7002 Ring-O,6mm
92066 92066-7007 Plug
92066a 92066-7028 Plug
92140 92140-7003 Ball
92145 92145-7002 Spring
92153 92153-7008 Bolt
92153a 92153-7043 Bolt,6x12
92210 92210-7012 Nut,M22
555 555a0420 Pin-Spring,4x20
670 670d2016 O Ring,16mm

ELECTRIC-EQUIPMENT
13272 13272-7012 Plate
21066 21066-7017 Regulator-Voltage
21171 21171-7047 Coil-Assy-Ignition
21193 21193-7038 Flywheel-Assy
26011 26011-7025 Wire-Lead,L=95
26030 26030-7008 Harness
26031 26031-7040 Harness
26031a 26031-7041 HarnesS
59031 59031-7017 Coil-Charging
92009 92009-2303 Screw
92009a 92009-2308 Screw
92066 92066-7026 Plug
92070 92070-7004 Plug-Spark, Bpr4es(Ngk), 

Solid
92072 92072-7003 Band
92154 92154-7003 Bolt,12x30
92171 92171-7008 Clamp
92172 92172-7018 Screw,5x20
92200 92200-7002 Washer
130 130aa0620 Bolt-Flanged,6x20
510 510a5100 Key-Woodruff

COOLING-EQUIPMENT
13070 13070-7019 Guide,Cooling Air
13272 13272-7006 Plate,Fan
14037 14037-7008-9h Screen
23062 23062-7022 Bracket-Comp
49089 49089-7079 Shroud-Engine
49089a 49089-7080 Shroud-Engine
59041 59041-7014 Fan
59066 59066-7052 Housing-Fan
92009 92009-2303 Screw
92026 92026-7007 Spacer
92151 92151-7012 Bolt,6x12
92153 92153-7007 Bolt
92153a 92153-7043 Bolt,6x12

 TRACTOR - - MODEL NUMBER (289580)
KAWASAKI ENGINE - MODEL NUMBER FR691V, TYPE NUMBER AS06



49

CARBURETOR
11061 11061-7009 Gasket,Chamber
11061a 11061-7010 Gasket,Screw
11061b 11061-7087 Gasket,Insulator
11061c 11061-7088 Gasket,Insulator/Manifold
11061d 11061-7093 Gasket,Manifold
13107 13107-7018 Shaft
15004 15004-7063 Carburetor-Assy
16014 16014-7010 Screw-Pilot Air
16020 16020-7003 Chamber-Float
16025 16025-7017 Valve-Throttle
16030 16030-7003 Valve-Float
16031 16031-7002 Float
16041 16041-7050 Shaft-Carburetor,Choke
16041a 16041-7051 Shaft-Carburetor,Throttle
16073 16073-7013 Insulator
16186 16186-7006 Valve-Assy-Choke
21188 21188-7002 Solenoid
39074 39074-7001 Lever-Assy-Throttle
49121 49121-7018 Nozzle-Main
59076 59076-7019 Manifold-Intake
92009 92009-2083 Screw
92009a 92009-2349 Screw
92009b 92009-2402 Screw
92063 92063-7141 Jet-Main,#122,3280ft
92063a 92063-7142 Jet-Main,#124
92063b 92063-7149 Jet-Main,#120,6560ft
92081 92081-2234 Spring
92093 92093-2100 Seal
92093a 92093-7003 Seal
92145 92145-2122 Spring
130 130aa0630 Bolt-Flanged,6x30
172 172ba06115 Bolt-Stud,6x115

CONTROL-EQUIPMENT
13107 13107-7047 Shaft,Governor
13271 13271-7038 Plate
16171 16171-7022 Link
39129 39129-7028 Spring-Governor
49103 49103-7014 Arm-Governor
49103a 49103-7015 Arm-Governor
49113 49113-7059 Panel-Comp-Control
92145 92145-7057 Spring
92145a 92145-7058 Spring
92151 92151-7014 Bolt,5x30
92153 92153-0009 Bolt,6x12
92153a 92153-7001 Bolt,Socket,5x16
92153b 92153-7033 Bolt,6x35
92153c 92153-7043 Bolt,6x12
92170 92170-7001 Clamp
214 214aa0408 Screw-Pan+-,4x8
311 311aa0600 Nut-Hex,6mm
312 312aa0500 Nut-Hex,5mm
411 411aa0600 Washer-Plain,6mm

VALVE/CAMSHAFT
11055 11055-7009 Bracket
12004 12004-7008 Valve-Intake
12005 12005-7009 Valve-Exhaust
12009 12009-7001 Retainer-Valve Spring
12011 12011-2056 Collet
12016 12016-2066 Arm-Rocker
12032 12032-7001 Tappet
13070 13070-7017 Guide,Governor
13116 13116-7007 Rod-Push
13271 13271-7007 Plate
13271a 13271-7021 Plate,Governor
42036 42036-7010 Sleeve
49078 49078-7002 Spring-Engine Valve,In
49118 49118-7022 Camshaft-Comp
92033 92033-7001 Ring-Snap
92140 92140-7005 Ball
92145 92145-7001 Spring
92152 92152-7020 Collar
92153 92153-7100 Bolt,6x29.5
92200 92200-2151 Washer,8.1x18x0.5
92200a 92200-7009 Washer,16x42x0.91
92200b 92200-7048 Washer,16.3x30x2.28
130 130aa0814 Bolt-Flanged,8x14
312 312aa0600 Nut-Hex,6mm

FUEL-TANK/FUEL-VALVE
42036 42036-7015 Sleeve
49019 49019-7005 Filter-Fuel
49040 49040-7008 Pump-Fuel
92009 92009-2303 Screw
92170 92170-2009 Clamp
92171 92171-7008 Clamp
92192 92192-7148 Tube,6.4x12.7x150
92192a 92192-7182 Tube,6.35x12.7x315
92192b 92192-7188 Tube,6.35x12.7x390

STARTER
16146 16146-7027 Cover-Assy
16146a 16146-7030 Cover-Assy
21080 21080-7006 Armature
21163 21163-7034 Starter-Electric
27012 27012-7008 Hook
32085 32085-7005 Stopper
59051 59051-7034 Gear-Spur
92093 92093-7007 Seal
92145 92145-7060 Spring
92154 92154-7001 Bolt
92210 92210-7017 Nut
92210a 92210-7036 Nut
130 130aa0840 Bolt-Flanged,8x40

LABEL
56033 56033-7001 Label-Manual
56070 56070-7001 Label-Warning
56080 56080-7076 Label-Brand

 TRACTOR - - MODEL NUMBER (289580)
KAWASAKI ENGINE - MODEL NUMBER FR691V, TYPE NUMBER AS06



50

MODEL K46AW
7A646084090

33

16
20

10

34

34
35

19
13

9095

34

76

80

81

84

87

86

8
9

15

7

82

78

82

85

83

ACTUAL PARTS
MAY NOT APPEAR

AS SHOWN

97

103
107

108

101

102

102

58

105

109

91

106

96

72

72

TRACTOR - MODEL NO. (289580), PRODUCT NO. LGTH2454
TUFFTORQ TRANSAXLE MODEL NUMBER K46AW



51

TRACTOR - MODEL NO. (289580), PRODUCT NO. LGTH2454
TUFFTORQ TRANSAXLE MODEL NUMBER K46AW

7 414395 VENT VALVE 15
8 414396 MAGNET
9 414397 MAGNET HOLDER
10 415923 PUMP SHAFT/BEARING KIT
13 414398 BYPASS LEVER
15 414399 SEALING CAP 30
16 414400 SNAP RING C 35
19 414401 O-RING  1A P10A
20 414402 SEAL  TC 153507
33 414403 PUMP SHAFT  (STANDARD
34 414404 E-RING 15
35 414405 BEARING  6202C3
58 414406 ROLL PIN  6 * 40
72 414407 SEAL  19 * 32 * 8
76 414408 BRAKE LEVER
78 414409 BRAKE RETURN SPRING
80 414410 SPRING PIN  5 * 32
81 414411 0-RING  1A P12
82 414412 SPRING PIN  4 * 16
83 414413 SPINE COLLAR
84 414414 PULLEY L
85 414415 FAN, BLACK
86 414416 WAVE WASHER
87 414417 SNAP RING  
90 414418 SPRING PIN  3.0A * 20
91 414419 OIL SEAL  16 * 22 * 03
95 415850 SPRING PIN  3.0A * 16
96 414420 ROLL PIN  3.5 * 40
97 414421 CONTROL LEVER  
101 414216 LOCK NUT 10
102 414423 WASHER  10 * 40 * 4
103 414424 SPRING
105 414425 STUD  10 * 60
106 414426 SEALING CAP 18
107 414427 WASHER  10 * 36 * 2.8
108 414428 COLLAR  10 * 20 * 17
109 414429 FRICTION PLATE KIT

NOTE:  All component dimensions given in U.S. inches
            1 inch = 25.4 mm

KEY PART  
NO. NO. DESCRIPTION



SE
C

TI
O

N
 1

:  
LI

M
IT

ED
 W

A
R

R
A

N
TY

H
us

qv
ar

na
 F

or
es

t &
 G

ar
de

n 
C

om
pa

ny
 (“

H
us

qv
ar

na
”)

 w
ar

ra
nt

s 
H

us
qv

ar
na

 p
ro

du
ct

 to
 th

e 
or

ig
in

al
 p

ur
ch

as
er

 to
 b

e 
fre

e 
fro

m
de

fe
ct

s 
in

 m
at

er
ia

l a
nd

 w
or

km
an

sh
ip

 fr
om

 th
e 

da
te

 o
f p

ur
ch

as
e 

fo
r t

he
 “W

ar
ra

nt
y 

P
er

io
d”

 o
f t

he
 p

ro
du

ct
 a

s 
se

t f
or

th
 b

el
ow

:
Li

fe
tim

e 
W

ar
ra

nt
y 

(P
ar

ts
 a

nd
 L

ab
or

):
A

ll 
til

le
r t

in
es

 a
nd

 tr
im

m
er

 s
ha

fts
 a

ga
in

st
 b

re
ak

ag
e.

 P
ro

of
 o

f p
ur

ch
as

e 
re

qu
ire

d.
Li

fe
tim

e 
W

ar
ra

nt
y 

(“
PA

R
TS

 O
N

LY
” 

af
te

r 
in

iti
al

 w
ar

ra
nt

y 
ex

pi
ra

tio
n)

:I
gn

iti
on

 c
oi

ls
 a

nd
 m

od
ul

es
 o

n 
ha

nd
he

ld
 p

ro
du

ct
.

P
ro

of
 o

f p
ur

ch
as

e 
re

qu
ire

d.
W

A
R

R
A

N
TY

SC
H

ED
U

LE
 F

O
R

 T
U

R
F 

C
A

R
E 

Eq
ui

pm
en

t -
 Z

er
o 

Tu
rn

 R
id

er
s 

(N
ew

 w
ar

ra
nt

y 
ap

pl
ie

s 
to

 u
ni

ts
 s

ol
d 

af
te

r A
ug

us
t 1

, 2
00

5.
 A

ls
o 

ap
pl

ie
s 

to
 u

ni
ts

 fa
ct

or
y-

eq
ui

pp
ed

 w
ith

 R
.O

.P
.S

.
EZ

 Z
er

o 
Tu

rn
 R

id
er

s:
3 

ye
ar

 c
on

su
m

er
 w

ar
ra

nt
y 

or
 6

00
 h

ou
rs

 o
f u

se
 (w

he
n 

us
ed

 s
ol

el
y 

at
 th

e 
ow

ne
r’s

 re
si

de
nc

e.
)

EZ
 &

 M
Z

 Z
er

o 
Tu

rn
 R

id
er

s:
1 

ye
ar

 c
om

m
er

ci
al

 w
ar

ra
nt

y 
or

 6
00

 h
ou

rs
 o

f u
se

.
iZ

, L
Z 

&
 B

Z 
Ze

ro
 T

ur
n 

R
id

er
s:

5 
ye

ar
 c

on
su

m
er

 w
ar

ra
nt

y 
or

 1
,5

00
 h

ou
rs

 o
f u

se
.

iZ
, L

Z 
&

 B
Z 

Ze
ro

 T
ur

n 
R

id
er

s:
5 

ye
ar

 c
om

m
er

ci
al

 w
ar

ra
nt

y 
or

 1
,5

00
 h

ou
rs

 o
f u

se
.

3 
Ye

ar
 o

r 
1,

50
0 

H
ou

r 
C

om
m

er
ci

al
 U

se
 W

ar
ra

nt
y:

sp
in

dl
es

 o
n 

ze
ro

 tu
rn

 ri
de

rs
, h

yd
ra

ul
ic

 p
um

ps
 a

nd
 w

he
el

 m
ot

or
s.

W
ar

ra
nt

y 
S

ch
ed

ul
e 

fo
r T

ur
f C

ar
e 

W
al

k 
B

eh
in

d 
U

ni
ts

 - 
W

, W
G

 &
 W

H
 Z

er
o 

Tu
rn

 R
id

er
s 

- 3
 y

ea
r c

on
su

m
er

 a
nd

 c
om

m
er

ci
al

w
ar

ra
nt

y.
 N

ew
 w

ar
ra

nt
y 

ap
pl

ie
s 

to
 u

ni
ts

 s
ol

d 
af

te
r A

ug
us

t 1
, 2

00
5.

 A
ls

o 
ap

pl
ie

s 
to

 u
ni

ts
 fa

ct
or

y-
eq

ui
pp

ed
 w

ith
 R

.O
.P

.S
.

2 
Ye

ar
 C

O
M

M
ER

C
IA

L
an

d 
C

O
N

SU
M

ER
 W

ar
ra

nt
y:

al
l H

us
qv

ar
na

 g
ro

un
d-

en
ga

gi
ng

 c
om

m
er

ci
al

 e
qu

ip
m

en
t.

W
A

R
R

A
N

TY
SC

H
ED

U
LE

 F
O

R
 C

O
N

SU
M

ER
 T

U
R

F 
C

A
R

E 
EQ

U
IP

M
EN

T:
2 

Ye
ar

 C
on

su
m

er
 W

ar
ra

nt
y:

A
ut

om
at

ic
 m

ow
er

, a
ll 

R
es

id
en

tia
l Z

er
o 

Tu
rn

 R
id

er
s,

 a
ll 

la
w

n,
 y

ar
d 

an
d 

ga
rd

en
 tr

ac
to

rs
, a

ll
no

nc
om

m
er

ci
al

 w
al

k 
be

hi
nd

 m
ow

er
s,

 ti
lle

rs
, s

no
w

 b
lo

w
er

s,
 e

le
ct

ric
al

 p
ro

du
ct

s 
an

d 
po

w
er

-a
ss

is
t c

ol
le

ct
io

n 
sy

st
em

s 
fo

r 
no

nc
om

m
er

ci
al

, n
on

pr
of

es
si

on
al

, n
on

in
st

itu
tio

na
l o

r n
on

in
co

m
e 

pr
od

uc
in

g 
us

e,
 e

xc
ep

t a
s 

he
re

in
 s

ta
te

d.
 A

ll 
co

ns
um

er
 

pr
od

uc
t u

se
 m

us
t h

av
e 

be
en

 li
m

ite
d 

to
 th

e 
ow

ne
r’s

 re
si

de
nc

e.

W
A

R
R

A
N

TY
SC

H
ED

U
LE

 F
O

R
 C

O
N

SU
M

ER
 F

O
R

ES
T 

&
 G

A
R

D
EN

 E
Q

U
IP

M
EN

T:
2 

Ye
ar

 C
on

su
m

er
 W

ar
ra

nt
y:

 a
ll 

co
ns

um
er

 c
ha

in
 s

aw
s,

 tr
im

m
er

s,
 b

ru
sh

cu
tte

rs
, c

le
ar

in
g 

sa
w

s,
 h

an
dh

el
d 

bl
ow

er
s,

 b
ac

kp
ac

k
bl

ow
er

s,
 h

ed
ge

 tr
im

m
er

s,
 a

nd
 e

le
ct

ric
al

 p
ro

du
ct

s 
fo

r n
on

co
m

m
er

ci
al

, n
on

pr
of

es
si

on
al

, n
on

in
st

itu
tio

na
l o

r n
on

in
co

m
e

pr
od

uc
in

g 
us

e,
 e

xc
ep

t a
s 

he
re

in
 s

ta
te

d.
 A

ll 
co

ns
um

er
 p

ro
du

ct
 u

se
 m

us
t h

av
e 

be
en

 li
m

ite
d 

to
 th

e 
ow

ne
r’s

 re
si

de
nc

e.
2 

Ye
ar

 o
r 

2,
00

0 
H

ou
r 

Po
w

er
tr

ai
n 

&
 1

 Y
ea

r 
or

 1
,0

00
 H

ou
r 

B
od

y 
W

ar
ra

nt
y:

H
us

qv
ar

na
 U

til
ity

 V
eh

ic
le

s.
1 

Ye
ar

 W
ar

ra
nt

y:
P

ow
er

 c
ut

te
rs

, s
tu

m
p 

gr
in

de
r, 

po
le

 p
ru

ne
rs

 a
nd

 p
ol

e 
sa

w
s 

fo
r n

on
-c

om
m

er
ci

al
, n

on
-p

ro
fe

ss
io

na
l,

no
ni

ns
tit

ut
io

na
l, 

no
n-

m
un

ic
ip

al
ity

 o
r n

on
-in

co
m

e 
pr

od
uc

in
g 

us
e.

 A
ll 

30
0 

se
rie

s 
tri

m
m

er
s,

 b
ru

sh
cu

tte
rs

, c
le

ar
in

g 
sa

w
s,

ho
ve

rin
g 

tri
m

m
er

s,
 s

tic
k 

ed
ge

rs
, b

ac
kp

ac
k 

bl
ow

er
s,

 h
an

d 
he

ld
 b

lo
w

er
s,

 h
ed

ge
 tr

im
m

er
s,

 p
ow

er
-a

ss
is

t c
ol

le
ct

io
n 

sy
st

em
s 

fo
r

co
m

m
er

ci
al

, i
ns

tit
ut

io
na

l, 
pr

of
es

si
on

al
 o

r i
nc

om
e 

pr
od

uc
in

g 
pu

rp
os

es
 o

r u
se

.
1 

Ye
ar

 C
on

di
tio

na
l C

om
po

ne
nt

 W
ar

ra
nt

y:
C

ha
in

 s
aw

 c
ra

nk
sh

af
ts

 fo
r c

om
m

er
ci

al
/p

ro
fe

ss
io

na
l u

se
 (p

ar
ts

 a
nd

 la
bo

r)
.S

aw
m

us
t b

e 
op

er
at

ed
 w

ith
 H

us
qv

ar
na

 X
P

2 
cy

cl
e 

oi
l.

90
 D

ay
 C

om
m

er
ci

al
 W

ar
ra

nt
y:

A
ut

om
at

ic
 m

ow
er

, c
ha

in
 s

aw
s,

 1
00

 s
er

ie
s 

tri
m

m
er

s,
 p

ow
er

 c
ut

te
rs

, s
tu

m
p 

gr
in

de
rs

, p
ol

e
sa

w
s,

 p
ol

e 
pr

un
er

s,
 s

no
w

 th
ro

w
er

s,
 m

od
el

 s
er

ie
s 

58
0 

&
 6

00
 w

al
k-

be
hi

nd
 m

ow
er

s,
 o

r a
ny

 H
us

qv
ar

na
 p

ro
du

ct
 u

se
d 

fo
r

co
m

m
er

ci
al

, i
ns

tit
ut

io
na

l, 
pr

of
es

si
on

al
, m

un
ic

ip
al

ity
 o

r i
nc

om
e 

pr
od

uc
in

g 
pu

rp
os

es
 o

r u
se

 e
xc

ep
t a

s 
ot

he
rw

is
e 

pr
ov

id
ed

 h
er

ei
n.

B
at

te
rie

s:
1 

ye
ar

 p
ro

ra
te

d 
lim

ite
d 

w
ar

ra
nt

y 
w

ith
 1

00
%

 re
pl

ac
em

en
t d

ur
in

g 
th

e 
fir

st
 6

 m
on

th
s.

R
en

ta
l W

ar
ra

nt
y:

90
 d

ay
s 

on
 a

ll 
ap

pl
ic

ab
le

 p
ro

fe
ss

io
na

l e
qu

ip
m

en
t r

ef
er

en
ce

 w
ar

ra
nt

y 
tim

e 
pe

rio
d 

ch
ar

ts
lo

ca
te

d 
in

 th
e 

ba
ck

 o
f t

he
 R

et
ai

le
r W

ar
ra

nt
y 

P
ol

ic
y 

&
 P

ro
ce

du
re

 M
an

ua
l.

H
us

qv
ar

na
 S

af
et

y 
A

pp
ar

el
ca

rr
ie

s 
a 

90
-d

ay
 w

ar
ra

nt
y 

fro
m

 th
e 

da
te

 o
f t

he
 c

us
to

m
er

’s
 o

rig
in

al
 p

ur
ch

as
e 

fo
r d

ef
ec

ts
 in

m
at

er
ia

l a
nd

 w
or

km
an

sh
ip

. N
or

m
al

 w
ea

r, 
te

ar
 o

r a
bu

se
 is

 n
ot

 c
ov

er
ed

 u
nd

er
 w

ar
ra

nt
y.

 P
ro

du
ct

 m
us

t b
e 

re
tu

rn
ed

 to
 C

ha
rlo

tte
w

ith
 a

 w
ar

ra
nt

y 
cl

ai
m

 fo
rm

. A
ll 

ca
re

 a
nd

 m
ai

nt
en

an
ce

 in
st

ru
ct

io
ns

 m
us

t b
e 

fo
llo

w
ed

 a
s 

st
at

ed
 b

y 
th

e 
m

an
uf

ac
tu

re
r o

n 
th

e
ca

re
 la

be
l. 

Th
e 

fit
 o

f t
he

 p
ro

te
ct

iv
e 

ap
pa

re
l/b

oo
t i

s 
no

t c
ov

er
ed

 u
nd

er
 w

ar
ra

nt
y.

30
 D

ay
 W

ar
ra

nt
y:

R
ep

la
ce

m
en

t p
ar

ts
, a

cc
es

so
rie

s 
in

cl
ud

in
g 

ba
rs

 a
nd

 c
ha

in
s,

 to
ol

s 
an

d 
di

sp
la

y 
ite

m
s.

 E
m

is
si

on
 c

on
tro

l
sy

st
em

 c
om

po
ne

nt
s 

ne
ce

ss
ar

y 
to

 c
om

pl
y 

w
ith

 C
A

R
B

-T
IE

R
 II

 a
nd

 E
PA

re
gu

la
tio

ns
, e

xc
ep

t f
or

 th
os

e 
co

m
po

ne
nt

s 
w

hi
ch

 a
re

pa
rt 

of
 e

ng
in

e 
sy

st
em

s 
m

an
uf

ac
tu

re
d 

by
 th

ird
 p

ar
t e

ng
in

e 
m

an
uf

ac
tu

re
rs

 fo
r w

hi
ch

 th
e 

pu
rc

ha
se

r h
as

 re
ce

iv
ed

 a
 s

ep
ar

at
e

w
ar

ra
nt

y 
w

ith
 p

ro
du

ct
 a

t t
im

e 
of

 p
ur

ch
as

e.

SE
C

TI
O

N
 2

:  
H

U
SQ

VA
R

N
A’

S 
O

B
LI

G
A T

IO
N

S 
U

N
D

ER
 T

H
E 

W
A

R
R

A
N

TY
H

us
qv

ar
na

 w
ill 

re
pa

ir 
or

 re
pl

ac
e 

de
fe

ct
iv

e 
co

m
po

ne
nt

s 
w

ith
ou

t c
ha

rg
e 

fo
r p

ar
ts

 o
r l

ab
or

 if
 a

 c
om

po
ne

nt
 fa

ils
 b

ec
au

se
 o

f a
de

fe
ct

 in
 m

at
er

ia
l o

r w
or

km
an

sh
ip

 d
ur

in
g 

th
e 

w
ar

ra
nt

y 
pe

rio
d.

SE
C

TI
O

N
 3

:  
IT

EM
S 

N
O

T 
C

O
VE

R
ED

 B
Y

TH
IS

 W
A

R
R

A
N

TY
Th

e 
fo

llo
w

in
g 

ite
m

s 
ar

e 
no

t c
ov

er
ed

 b
y 

th
is

 w
ar

ra
nt

y:
(1

) N
or

m
al

 c
us

to
m

er
 m

ai
nt

en
an

ce
 it

em
s 

w
hi

ch
 b

ec
om

e 
w

or
n 

th
ro

ug
h 

no
rm

al
 re

gu
la

r u
se

, i
nc

lu
di

ng
, b

ut
 n

ot
 li

m
ite

d 
to

, b
el

ts
,

bl
ad

es
, b

la
de

 a
da

pt
er

s,
 b

ul
bs

, c
lu

tc
he

s,
 c

lu
tc

h 
dr

um
s,

 fi
lte

rs
, g

ui
de

 b
ar

s,
 lu

br
ic

an
ts

, r
ew

in
d 

sp
rin

gs
, s

aw
 c

ha
in

, s
pa

rk
 p

lu
gs

,

st
ar

te
r r

op
es

 a
nd

 ti
lle

r t
in

es
;

(2
) N

at
ur

al
 d

is
co

lo
ra

tio
n 

of
 m

at
er

ia
l d

ue
 to

 u
ltr

av
io

le
t l

ig
ht

;
(3

) E
ng

in
e 

an
d 

dr
iv

e 
sy

st
em

s 
no

t m
an

uf
ac

tu
re

d 
by

 H
us

qv
ar

na
; t

he
se

 it
em

s 
ar

e 
co

ve
re

d 
by

 th
e 

re
sp

ec
tiv

e 
m

an
uf

ac
tu

re
r’s

w
ar

ra
nt

y 
as

 p
ro

vi
de

d 
in

 w
rit

in
g 

w
ith

 th
e 

pr
od

uc
t i

nf
or

m
at

io
n 

su
pp

lie
d 

at
 th

e 
tim

e 
of

 p
ur

ch
as

e;
 a

ll 
cl

ai
m

s 
m

us
t b

e 
se

nt
 to

 th
e

ap
pr

op
ria

te
 m

an
uf

ac
tu

re
r;

(4
) L

aw
n 

an
d 

ga
rd

en
 a

tta
ch

m
en

ts
 a

re
 c

ov
er

ed
 b

y 
a 

th
ird

 p
ar

ty
 w

hi
ch

 g
iv

es
 a

 w
ar

ra
nt

y,
 a

ll 
cl

ai
m

s 
fo

r w
ar

ra
nt

y 
sh

ou
ld

 b
e 

se
nt

to
 th

e 
m

an
uf

ac
tu

re
r,

(5
) C

om
m

er
ci

al
 o

r c
on

su
m

er
 m

ow
in

g 
de

ck
s 

w
ith

 s
an

d 
ab

ra
si

on
 d

am
ag

e.
(6

) E
m

is
si

on
 C

on
tro

l S
ys

te
m

 c
om

po
ne

nt
s 

ne
ce

ss
ar

y 
to

 c
om

pl
y 

w
ith

 C
A

R
B

-T
IE

R
 II

 a
nd

 E
PA

re
gu

la
tio

ns
 w

hi
ch

 a
re

m
an

uf
ac

tu
re

d 
by

 th
ird

 p
ar

ty
 e

ng
in

e 
m

an
uf

ac
tu

re
r. 

SE
C

TI
O

N
 4

:  
EX

C
EP

TI
O

N
S 

A
N

D
 L

IM
IT

A T
IO

N
S

Th
is

 w
ar

ra
nt

y 
sh

al
l b

e 
in

ap
pl

ic
ab

le
 to

 d
ef

ec
ts

 re
su

lti
ng

 fr
om

 th
e 

fo
llo

w
in

g:
(1

) A
cc

id
en

t, 
ab

us
e,

 m
is

us
e,

 n
eg

lig
en

ce
 a

nd
 n

eg
le

ct
, i

nc
lu

di
ng

 s
ta

le
 fu

el
, d

irt
, a

br
as

iv
es

, m
oi

st
ur

e,
 ru

st
, c

or
ro

si
on

, o
r a

ny
ad

ve
rs

e 
re

ac
tio

n 
du

e 
to

 in
co

rr
ec

t s
to

ra
ge

 o
r u

se
 h

ab
its

;
(2

) F
ai

lu
re

 to
 o

pe
ra

te
 o

r m
ai

nt
ai

n 
th

e 
un

it 
in

 a
cc

or
da

nc
e 

w
ith

 th
e 

O
w

ne
r’s

/O
pe

ra
to

r’s
 m

an
ua

l o
r i

ns
tru

ct
io

n 
sh

ee
t f

ur
ni

sh
ed

by
 H

us
qv

ar
na

;
(3

) A
lte

ra
tio

ns
 o

r m
od

ifi
ca

tio
ns

 th
at

 c
ha

ng
e 

th
e 

in
te

nd
ed

 u
se

 o
f t

he
 p

ro
du

ct
 o

r a
ffe

ct
s 

th
e 

pr
od

uc
t’s

 p
er

fo
rm

an
ce

, o
pe

ra
tio

n,
sa

fe
ty

, o
r d

ur
ab

ilit
y,

 o
r c

au
se

s 
th

e 
pr

od
uc

t t
o 

fa
il 

to
 c

om
pl

y 
w

ith
 a

ny
 a

pp
lic

ab
le

 la
w

s;
 o

r:
(4

) A
dd

iti
on

al
 d

am
ag

e 
to

 p
ar

ts
 o

r c
om

po
ne

nt
s 

du
e 

to
 c

on
tin

ue
d 

us
e 

oc
cu

rr
in

g 
af

te
r a

ny
 o

f t
he

 a
bo

ve
.

R
E

PA
IR

 O
R

 R
E

P
LA

C
E

M
E

N
T

A
S

 P
R

O
V

ID
E

D
 U

N
D

E
R

 T
H

IS
 W

A
R

R
A

N
TY

IS
 T

H
E

 E
X

C
LU

S
IV

E
 R

E
M

E
D

Y
O

F 
TH

E
P

U
R

C
H

A
S

E
R

. H
U

S
Q

VA
R

N
A

S
H

A
LL

N
O

T
B

E
 L

IA
B

LE
 F

O
R

 A
N

Y
IN

C
ID

E
N

TA
L

O
R

 C
O

N
S

E
Q

U
E

N
TI

A
L

D
A

M
A

G
E

S
 F

O
R

B
R

E
A

C
H

 O
F 

A
N

Y
E

X
P

R
E

S
S

 O
R

 IM
P

LI
E

D
 W

A
R

R
A

N
TY

O
N

 T
H

E
S

E
 P

R
O

D
U

C
TS

 E
X

C
E

P
T

TO
 T

H
E

 E
X

TE
N

T
P

R
O

H
IB

IT
E

D
 B

Y
A

P
P

LI
C

A
B

LE
 L

AW
. A

N
Y

IM
P

LI
E

D
 W

A
R

R
A

N
TY

O
F 

M
E

R
C

H
A

N
TA

B
IL

IT
Y

O
R

 F
IT

N
E

S
S

 F
O

R
 A

PA
R

TI
C

U
LA

R
 P

U
R

P
O

S
E

 O
N

 T
H

E
S

E
 P

R
O

D
U

C
TS

 IS
 L

IM
IT

E
D

 IN
 D

U
R

AT
IO

N
 T

O
 T

H
E

 W
A

R
R

A
N

TY
P

E
R

IO
D

 A
S

D
E

FI
N

E
D

 IN
 T

H
E

 L
IM

IT
E

D
 W

A
R

R
A

N
TY

S
TA

TE
M

E
N

T.
 H

U
S

Q
VA

R
N

A
R

E
S

E
R

V
E

S
 T

H
E

 R
IG

H
T

TO
 C

H
A

N
G

E
 O

R
IM

P
R

O
V

E
 T

H
E

 D
E

S
IG

N
 O

F 
TH

E
 P

R
O

D
U

C
T

W
IT

H
O

U
T

N
O

TI
C

E
, A

N
D

 D
O

E
S

 N
O

 T
A

S
S

U
M

E
 O

B
LI

G
AT

IO
N

 T
O

 U
P

D
AT

E
P

R
E

V
IO

U
S

LY
M

A
N

U
FA

C
TU

R
E

D
 P

R
O

D
U

C
TS

.

S
om

e 
st

at
es

 d
o 

no
t a

llo
w

 th
e 

ex
cl

us
io

n 
of

 in
ci

de
nt

al
 o

r c
on

se
qu

en
tia

l d
am

ag
es

, o
r l

im
ita

tio
ns

 o
n 

ho
w

 lo
ng

 a
n 

im
pl

ie
d

w
ar

ra
nt

y 
la

st
s,

 s
o 

th
e 

ab
ov

e 
lim

ita
tio

ns
 o

r e
xc

lu
si

on
s 

m
ay

 n
ot

 a
pp

ly
 to

 y
ou

. T
hi

s 
w

ar
ra

nt
y 

gi
ve

s 
yo

u 
sp

ec
ifi

c 
le

ga
l r

ig
ht

s,
 a

nd
yo

u 
m

ay
 a

ls
o 

ha
ve

 o
th

er
 ri

gh
ts

 w
hi

ch
 v

ar
y 

fro
m

 s
ta

te
 to

 s
ta

te
.

SE
C

TI
O

N
 5

:  
C

U
ST

O
M

ER
 R

ES
PO

N
SI

B
IL

IT
IE

S
Th

e 
pr

od
uc

t m
us

t e
xh

ib
it 

re
as

on
ab

le
 c

ar
e,

 m
ai

nt
en

an
ce

, o
pe

ra
tio

n,
 s

to
ra

ge
 a

nd
 g

en
er

al
 u

pk
ee

p 
as

 w
rit

te
n 

in
 th

e
m

ai
nt

en
an

ce
 s

ec
tio

n 
of

 th
e 

O
w

ne
r’s

/O
pe

ra
to

r’s
 m

an
ua

l. 
S

ho
ul

d 
an

 o
pe

ra
tio

na
l p

ro
bl

em
 o

r f
ai

lu
re

 o
cc

ur
, t

he
 p

ro
du

ct
 s

ho
ul

d
no

t b
e 

us
ed

, b
ut

 d
el

iv
er

ed
 a

s 
is

 to
 a

n 
au

th
or

iz
ed

 H
us

qv
ar

na
 re

ta
ile

r f
or

 e
va

lu
at

io
n.

 P
ro

of
 o

f p
ur

ch
as

e,
 a

s 
ex

pl
ai

ne
d 

in
se

ct
io

n 
6,

 re
st

s 
so

le
ly

 w
ith

 th
e 

cu
st

om
er

.

SE
C

TI
O

N
 6

:  
PR

O
C

ED
U

R
E 

TO
 O

B
TA

IN
 W

A
R

R
A

N
TY

C
O

N
SI

D
ER

AT
IO

N
It 

is
 th

e 
O

w
ne

r’s
 a

nd
 R

et
ai

le
r’s

 re
sp

on
si

bi
lit

y 
to

 m
ak

e 
ce

rta
in

 th
at

 th
e 

W
ar

ra
nt

y 
R

eg
is

tra
tio

n 
C

ar
d 

is
 p

ro
pe

rly
 fi

lle
d 

ou
t a

nd
m

ai
le

d 
to

 H
us

qv
ar

na
 F

or
es

t &
 G

ar
de

n 
C

om
pa

ny
. T

hi
s 

ca
rd

 s
ho

ul
d 

be
 m

ai
le

d 
w

ith
in

 te
n 

(1
0)

 d
ay

s 
fro

m
 th

e 
da

te
 o

f p
ur

ch
as

e
in

 o
rd

er
 to

 c
on

fir
m

 th
e 

w
ar

ra
nt

y 
an

d 
to

 fa
ci

lit
at

e 
po

st
-s

al
e 

se
rv

ic
e.

P
ro

of
 o

f p
ur

ch
as

e 
m

us
t b

e 
pr

es
en

te
d 

to
 th

e 
au

th
or

iz
ed

 H
us

qv
ar

na
 re

ta
ile

r i
n 

or
de

r t
o 

ob
ta

in
 w

ar
ra

nt
y 

se
rv

ic
e.

 T
hi

s 
pr

oo
f

m
us

t i
nc

lu
de

 d
at

e 
pu

rc
ha

se
d,

 m
od

el
 n

um
be

r, 
se

ria
l n

um
be

r, 
an

d 
co

m
pl

et
e 

na
m

e 
an

d 
ad

dr
es

s 
of

 th
e 

se
llin

g 
re

ta
ile

r.

To
 o

bt
ai

n 
th

e 
be

ne
fit

 o
f t

hi
s 

w
ar

ra
nt

y,
 th

e 
pr

od
uc

t b
el

ie
ve

d 
to

 b
e 

de
fe

ct
iv

e 
m

us
t b

e 
de

liv
er

ed
 to

 a
n 

au
th

or
iz

ed
 H

us
qv

ar
na

re
ta

ile
r i

n 
a 

tim
el

y 
m

an
ne

r, 
no

 la
te

r t
ha

n 
th

irt
y 

(3
0)

 d
ay

s 
fro

m
 d

at
e 

of
 th

e 
op

er
at

io
na

l p
ro

bl
em

 o
r f

ai
lu

re
. T

he
 p

ro
du

ct
 m

us
t b

e
de

liv
er

ed
 a

t t
he

 o
w

ne
r’s

 e
xp

en
se

. D
ow

nt
im

e,
 p

ic
k-

up
 a

nd
 d

el
iv

er
y 

ch
ar

ge
s 

ar
e 

no
t c

ov
er

ed
 b

y 
th

is
 w

ar
ra

nt
y.

 A
n 

au
th

or
iz

ed
H

us
qv

ar
na

 re
ta

ile
r c

an
 b

e 
no

rm
al

ly
 lo

ca
te

d 
th

ro
ug

h 
th

e 
“Y

el
lo

w
 P

ag
es

” o
f t

he
 lo

ca
l t

el
ep

ho
ne

 d
ire

ct
or

y 
or

 b
y 

ca
llin

g 
1-

80
0-

H
U

S
K

Y
62

 fo
r a

 re
ta

ile
r i

n 
yo

ur
 a

re
a.

H
U

SQ
VA

R
N

A
73

49
 S

ta
te

sv
ill

e 
R

oa
d

C
ha

rlo
tte

, N
C

  2
82

69
    

    
    

    
  2

00
8

W
A

R
R

A
N

T
Y

S
TA

T
E

M
E

N
T

03.30.10 CL Printed in the U.S.A.


	REPAIR PARTS
	DECALS
	WHEELS AND TIRES
	SCHEMATIC
	ELECTRICAL
	CHASSIS
	DRIVE
	ENGINE
	STEERING ASSEMBLY
	SEAT ASSEMBLY
	MOWER DECK
	MOWER LIFT
	ENGINE
	TRANSAXLE

	WARRANTY



